Cambria Water

D Supply Alternatives

Cambria Community US Army Corps Engineering TeChnical
Services District of Engineers Memora ndU m







The information contained in the document titled "Cambria Water Supply Alternatives Engineering
Technical Memorandum" dated November 27, 2013 has received appropriate technical review and
approval. The conclusions and recommendations presented represent professional judgments and are
based upon findings from the investigations and sampling identified in the report and the
interpretation of such data based on our experience and background. This acknowledgement is made
in lieu of all warranties, either expressed or implied. The activities outlined in this report were
[...]
schellerka  K:\51115_USACE-KansasCity\79392_CambriaDesalination\Figure3.2.1-1_ Overviewmxd _ 10/16/2013




Section 3 e Tier Il Water Supply Alternative Concepts

The following sections of this document present key elements of the Shamel Park Seawater
alternative. The detailed information have been reported in TM 4.1.4A Seawater Treatment Plant
Alternatives, TM 4.1.1A Seawater Intake Alternatives, and TM 4.1.9A Concentrate Return Alternatives.

3.2.1.2 Flows and Water Mass Balance
The production capacity of this alternative is 250 AF over a period of 184 days during the dry season.

Due to the nature of how RO systems operate, an RO treatment unit typically has a relatively fixed
production capacity. Therefore, the production rates of the facility will be primarily determined by the
number of RO units included in the design. For the purpose of this TM, it is assumed that the facility
will include two (2) equally sized 0.22 MGD RO units and will operate at production capacities of

0.22 and 0.44 MGD. For the purpose of developing cost and energy estimates, this TM assumes that the
annual average production capacity from the facility will be 0.44 MGD.

[t is assumed that the RO system will operate at 40 percent recovery. Table 3.2.1-1 summarizes the
source water (feed flow from intake), product water flow (RO permeate), and waste stream water
flow (RO concentrate for discharge).

Table 3.2.1-1 Flow Rates

Description Units Full Capacity — 0.44 MGD Production
RO System Recovery % 40%
Feed Flow From Intake MGD 1.1
RO Permeate MGD 0.44
RO Concentrate for Discharge MGD 0.66

Source Water

The source water for the Shamel Park SWRO Alternative is seawater from a subterranean intake
structure installed in Paleochannel C. The source water flows would range from 0.55 MGD to 1.1 MGD,
which is equivalent to 310 AF to 621 AF during the six (6) months of dry season.

Product Water Flow

The product water flow from the Shamel Park HDD well Alternative WTP is 250 AF during six (6)
months of dry season.

Concentrate Return Flow

The volumes and flow rates of the brine generated by RO vary depending on the hydraulic recovery
rate. In this TM, assuming a 40 percent hydraulic recovery, the daily concentrate return flow ranges
from 0.33 MGD to 0.66 MGD. The concentrate is assumed to be returned into the ocean through a
subterranean concentrate return well installed in Paleochannel C.

3.2.1.3 Water Quality

Source water quality determines the selection and design of the pretreatment system, while product
water quality goals determine the selection and design of the RO desalination and post treatment
systems. The source water quality assumptions and the preliminary product water quality goals for
this alternative are provided in the following sections.

< n’%‘ith 3-5

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

Source Water

The source water of the SWRO plant is from the proposed subterranean intake installed in the
permeable sediments in Paleochannel C. Based on the similar projects with source water extracted
from the subterranean seawater intakes in the Pacific Coast area, the assumed water quality data for

the source water are summarized in Table 3.2.1-2.

Table 3.2.1-2  Assumed Source Water Quality

Description Units Assumed Source Water Quality
DS mg/L 35,000 (34,000 to 36,000)
pH pH Unit 8.0(7.9t08.1)
Turbidity NTU <0.2(0.1to 1)
TOC mg/L <1.0(0.5t0 1.0)
Hardness mg/L as CaCO; >120
Silt Density Index (SDI) SDI15 Unit <3
Chloride mg/L 19,000 (18,000 to 20,000)
Bromide mg/L 65
Boron mg/L 4.5(4.0t05.0)
Iron mg/L Unknown
Manganese mg/L Unknown

It is currently unknown if iron and/or manganese will be present at concentrations of greater than
0.05 mg/L from a subterranean HDD well. According to CCSD, iron and manganese have been detected
at the closest onshore well, suggesting that there is a reasonable likelihood that they would be present

in the HDD well water.

Product Water

The product water quality goals are summarized in Table 3.2.1-3. The parameters that impact
selection and design of the RO desalination system are identified in bold text. The parameters that
impact selection and design of the post-treatment system are identified in italic text.

Table 3.2.1-3  Product Water Quality Goals

Description Units Proposed Goals Regulatory Limit
TDS mg/L <250 from RO; <330 after post-treatment <500
Chloride mg/L <140" <250
Boron mg/L <1.0! <1.44

i i i TTHM: <0.080
Bromide (if applicable for me/L <05
DBP control) HAAS: <0.060
Hardness mg/L as CaCO; 40-50 n/a
Alkalinity mg/L as CaCO; 40-60 n/a

. Match pH in distribution system (assumed to
pPH pH Unit be approximately 8.0; confirm with CCSD) 6.5-8.5
. . Match residual in distribution system
Free Chlorine Residual mg/L (assumed to be approximately 1.0) <4.0
Langlier Saturation Index LSI Unit > - 0.5 or add corrosion inhibitor Non-corrosive
Notes:

1) These values are the recommended limits for water used to irrigate the majority of ornamental and garden plants in California.

3-6

St

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

3.2.1.4 Description of System Facilities

The Shamel Park alternative consists of four key new facilities including subterranean seawater
intake, SWRO treatment plant, ocean subterranean concentrate return, and the facility interconnecting
pipelines. In the following section, each facility is discussed in more detail.

System Design Criteria

The design criteria for each of the major new facilities, including intake, treatment plant and product
water conveyance, as well as concentrate return, are provided in the following Table 3.2.1-4.
Description of each of the system components is provided in the subsequent sections.

Table 3.2.1-4  Design Criteria

Facility Unit Criteria
Seawater Intake
Seawater intake Type HDD Well
Number of HDD wells # 1
HDD well diameter inch 12
HDD well length ft 1,200
Well screen length ft 200
Well Production gpm 768
Well Production gpd 1,105,200
HDD well pump TDH ft 94
Pump horsepower HP 25
Seawater Pipeline
Pipe flow rate cfs 1.71
Velocity fps 4
Pipe diameter inch 10
Pipe length ft 1,608
Pipe material PVC/HDPE
Seawater Treatment Plant
Plant product water capacity gpm 307

gpd 442,080
SWRO Treatment Plant
Type 1 micron cartridge filter
Number of cartage filters 2
Capacity per cartridge filter gpm 230
pH adjustment NaOH/H2504
Antiscalant Tl
Number of SWRO Skids # 2
Capacity per skid/RO permeate gpm 154
SWRO Skid configuration Single pass/two stage
Membrane elements Size/type 8 inch SWRO membrane
Recovery % 40
Flux gfd 8to 10
Primary RO feed pumps # and Type 2, Positive displacement
Primary Feed Pump capacity gpm 154

< n’%‘ith 3-7

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

Table 3.2.1-4  Design Criteria

Facility Unit Criteria
TDH psi 1000
Drive Type VFD
Horse power per pump HP 120
Energy Recovery Device Type Pressure exchange (PX) or work exchange
Efficiency % 95%
RO Booster Pump Capacity gpm 230
Horsepower per pump HP 10
pH and alkalinity adjustment Cco,
Remineralization CaC03 Contactor
Primary disinfectant UV Light
Virus inactivation and residual NaOCl
Concentrate return
Concentrate flow rate gpd 663,120
Capacity gpm 461
TDH ft 49
Drive Type Constant speed
Horse power HP 18
Number of pump # 2
Pump Type Vertical turbine
Pipe flow velocity fps 4
Pipe diameter inch 8
Pipe length ft 1,584
Pipe material PVC
Concentrate return well Type HDD well
Number of HDD wells # 1
HDD well diameter inch 10
HDD well length ft 2,250
Well screen length ft 300
Well capacity gpm 462
Well capacity gpd 665,000
Product Water Pump Station
Capacity gpm 307
TDH ft 209
Drive Type Constant speed
Horse power 52
Number of pumps # 2
Pump Type Horizontal split case
Product Water Pipeline
Pipe flow rate gpm 307
Velocity fps 4
Pipe diameter inch 6
Pipe length ft 1,072
Pipe material PVC

3-8 G n’f'ith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

Seawater Intake

The source water intake would be provided by the proposed subterranean 10 inch diameter HDD well
installed in Paleochannel C. From the entry point at the parking lot east of Shamel Park, a 1,200ft
shallow HDD well is drilled with a 200ft long intake well screen located within Paleochannel C
alluvium. The capacity of the intake structure is designed as 767.5 gpm (1.1 MGD). The proposed
alignment of the HDD seawater intake structure is outside of the boundaries of the Santa Rosa Creek
Natural Preserve.

Seawater Transmission

The source water is conveyed through a 10 inch diameter and approximately 0.3 mile long pipeline
along Windsor Boulevard from Shamel Park to the proposed SWRO plant. The pipeline route is outside
of the south boundary of the Santa Rosa Creek Natural Preserve.

Water Treatment

Pretreatment refers to a process upstream of the desalination system, which filters and conditions the
water to prevent rapid clogging and fouling of the RO membranes in the desalination process. In
addition to complying with regulatory requirements and RO membrane warranties, the following
typical pretreatment water quality goals should be reached by the pretreatment facilities:

=  Aturbidity of 0.1 NTU or less.

= Atotal organic carbon (TOC) concentration of 2.0 mg/L or less.
= Asilt density index (SDI) goal of 4.0 SDI15 units or less.

= Iron and manganese concentrations 0.05 mg/L or less.

In general, Pacific Ocean water is a good quality and is easy to pre-treat and desalinate. The source
water quality of the subterranean intake is usually low in turbidity, SDI, and TOC compared to those
associated with open ocean intakes. Most of the remaining foulants, such as sand, silt, and potentially
scaling minerals, are expected to be either removed by the cartridge filters or sequestered by the
antiscalant chemical before desalination. The exception to this would be iron and manganese, which, if
present in their oxidized form in the RO feed, can cause extensive problems with plugging of the
cartridge filters and RO membranes. For the Cambria facility, it was assumed that the source seawater
will not have iron and/or manganese, however, if future testing demonstrates high iron or manganese
content in the aquifer, it will be necessary to revise the design approach, either by eliminating raw
water flow equalization to prevent iron oxidation, or providing oxidation and filtration for removal of
iron and/or manganese prior to desalination.

Figure 3.2.1-2 presents a process schematic of the pretreatment process and subsequent RO
desalination processes.

Positive displacement pumps are recommended for the Shamel Park SWRO plant because of their low
energy (LE) use and stable operation during potential seasonal variations in source water salinity.
Two high efficiency pumps and motors each with capacity of 153.5 gpm are assumed for this project,
with the remainder of the feed water flow pumped by the energy recovery devices (ERD’s) and
booster pumps.

CDM

mith 3-9

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

« 4
Desalination | Pipeline
Facility ! Improvements

T
Seawater I Dasalination
Intake Systam | Facility

Boron Reduction)

Caustic Soda
{Optional for

£
a
w
.
E
L4

High Service |

Carbon Diox ide

—{) Carbon Dioxide
!

| Cartridge ) @
Single-Stage " £ ;
I et Filters High Pressure HOgS steri o Calcite = Pump Station |
| I:n ar Mixing Boaster Pumps V! Contactor 5 To Distribution
mps | System
wie | =¥ |
New Pumps |
Seawater I |
Intake I ;& |
| Bypass for Split Stream [
I ERD Pressure Remineralization Chlorine Contact |
I RO Fead Watar Booster Pump High Transfer Tank/Clearwell | Subterranean
I Equalization Basin Pressure RO P | Concentrate
I RO Feed Concentrate | Return
I Water |
| Concentrate |
RO Fead Water I
Enargy |
Recavery RO Concentrate |

System Equalization Basin

Figure 3.2.1-2  SWRO Plant Treatment Process Schematic

CDM
3-10 Smith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

The new SWRO treatment plant is sized for product water capacity of 307 gpm and would run for

six months during the dry summer season. The desalination process utilizes a single-stage single-pass
configuration for the SWRO membranes that typically has the lowest equipment cost and energy use.
For this project the single-stage RO system with operating recovery of 40 percent is assumed. This TM
assumes two (2) RO membrane units each with a capacity of 0.22 MGD (153.5 gpm).

Each RO unit would consist of twelve (12) pressure vessels, each furnished with seven (7) LE

eight (8) inch diameter RO membrane elements (e.g., SWC5) to optimize the balance between boron
removal and power consumption. Each membrane unit will be configured to accommodate the
installation of additional 2 vessels. ERD’s are machines designed to recover and reuse the stored
hydraulic energy in the RO concentrate stream. An isobaric ERD, such as an ERI PX or DWEER Work
Exchanger is assumed for the RO process. The ERD’s recover 95 to 98 percent of the energy from the
concentrate and serve as the primary pressure boost for 60 percent of the feed water flow. To account
for the small inefficiencies in the devices and the pressure losses within the SWRO system, two low
head centrifugal booster pumps will be used in conjunction with the devices. The pumps will be driven
by variable frequency drives (VFD) and are assumed to pump 230 gpm each.

Due to the relatively small size of this facility, it is recommended that the two RO units be installed as a
single RO skid and configured as independent membrane units with a dedicated HP RO pump and
energy recovery system for each membrane unit.

RO permeate is corrosive and requires stabilization and remineralization before it is pumped into the
distribution system. The assumed post-treatment process includes a carbon dioxide (CO2) injection
system, calcite contactors, and caustic soda to adjust pH and create bicarbonate alkalinity as well as
calcium hardness. The CO; calculated uses rate is 75 lbs/day. The RO permeate passes through the
calcite bed in the calcite reactors and forms calcium bicarbonate [Ca(HCO3)2]. The empty bed contact
time is designed for 10 to 15 minutes. The advantage of calcite contactors is that no over dosage of the
chemical can occur and the facilities require very low maintenance compared with lime feed systems.

The proposed disinfection system includes ultraviolet light (UV) disinfection to provide additional
disinfection of Cryptosporidium and Giardia, and sodium hypochlorite (NaOCl) disinfection to provide
additional virus disinfection as well as a disinfectant residual in the distribution system.

Waste Stream System

The RO concentrate flow is returned to the ocean through a conveyance pipeline and HDD well to the
permeable sediments in Paleochannel C. The concentrate pipeline would be eight (8) inches in
diameter and would be laid out along Windsor Boulevard. The assumed HDD well subterranean
concentrate return structure is a 10 inch diameter and 2,250 ft. long HDD well that ends up with a
300 ft. long screen.

Product Water Transmission and Connection to CCSD Distribution System

The product water would be pumped from the clear well to the CCSD’s existing potable water
distribution system. The length of the product water transmission pipeline is approximately 0.2 miles.
The pipeline is proposed to be constructed along Windsor Boulevard east of the SRCNP boundary. The
six (6) inch product water transmission pipeline would connect to the existing 12 inches pipe of the
CCSD’s distribution system at the intersection of Moonstone Beach Drive and Windsor Boulevard.
[...]
typical potable water quality that meets CDPH water quality standards.

CDM
mith 3-21

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

Table 3.2.2-4  Basin Water, Reservoir Stored Water and Final Product Water Quality

Water Quality Constituent Unit Basin g::ir‘s:; f)' meon Stzf:gr\‘ll\?ai:er Prodt:\;:lié:\lf\Iater
le Unit 7.8 7.8 7.5-8.5
Total Dissolved solids* Mg/L 862 862 500
Hardness, as CaCcO3" mg/L 452 452 <150
Sodium® mg/L 145 145 <250
Chloride® mg/L 266 266 <150
Combined Nitrite and Nitrate (as N), mg/L1 mg/L 0.012 0.012 10
Turbidity2 NTU >10 1-10 0.2

1) Average based on water quality data from the 1998 USGS report for San Simeon basin wells 9N2, 8R3 and 8R4
2) Assumed typical values for open channel waters

3.2.2.4 Description of System Facilities

The Off- Stream Storage alternative would consist of four major components including, ten

San Simeon Creek water diversion wells, three reservoir storage systems consisting of dam, reservoir
and water intake structure, water conveyance pipelines, and a WTP including a product water pump
station. The facilities of the proposed Off-Stream Storage alternative will be integrated with the
existing CCSD water distribution system into one overall integrated CCSD water supply system. The
overall system diagram is shown in Figure 3.2.2-2.

Reservoir 1 Reservoir 2 Reservoir 3

ccsD
Distribution Amedt —
System = Water Treatment Plant aser L IVIsion ripetine
CPeEeE eew L
Diversion Weils 1 DiversionWells 2 Diversion Well 3

Figure 3.2.2-2  Off-Stream Storage Alternative Concept - System Process Flow Diagram

System Design Criteria

Key design criteria for each of the key project facilities depicted in the above diagram, are provided in
Table 3.2.2-5. Description of each of the system components is provided in the subsequent sections.

Table 3.2.2-5  Off-Stream Storage Alternative Concept - Design Criteria

Facility Unit Criteria
Off-Stream Storage Dams and Reservoirs
1 | Reservoir No.1 AF 753
2 | Reservoir No.2 AF 307
3 | Reservoir No.3 AF 162

CDM
3-22 mith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Table 3.2.2-5

Off-Stream Storage Alternative Concept - Design Criteria

Section 3 e Tier Il Water Supply Alternative Concepts

Facility Unit Criteria
| | Total 1,222
Water Diversion (Intake) Wells
Wells
Number of wells
For Reservoir No.1 6
For Reservoir No.2 3
For Reservoir No.3 1
Well construction material pvc/steel
Capacity gpm 377
Diameter Inch 18
Depth ft 60
Wellhead
Reservoir 1 wellhead pump hp 21
Reservoir 2 wellhead pump hp 16
Reservoir 3 wellhead pump hp 15
Water Diversion Pipeline
Reservoir 1 Well Connecting Pipes
Average pipe flow rate cfs
Velocity fps 4
Pipe diameter inch 11
Pipe length ft 1,720
Pipe material PVC/HDPE
Reservoir 2 Well Connecting Pipes
Average pipe flow rate cfs 1
Velocity fps 4
Pipe diameter inch 8
Pipe length ft 1,100
Pipe material PVC/HDPE
Reservoir Diversion Pipeline
Pipe flow rate cfs
Velocity fps
Pipe diameter inch 20
Pipe length ft 9,800
Pipe material PVC/HDPE
WTP Feed Water (Influent) Pipeline
Pipe flow rate gpm 1
Velocity fps 4
Pipe diameter inch 6
Pipe length ft 3,500
Pipe material PVC/HDPE
Surface Water Treatment
| | Plant product water capacity gpm 307
Shith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc

3-23



Section 3 e Tier Il Water Supply Alternative Concepts

Table 3.2.2-5  Off-Stream Storage Alternative Concept - Design Criteria

Facility Unit Criteria

Plant product water capacity gpd 442,080
Treatment process Membrane MF/UF filtration

Pretreatment
In-line pre-chlorination mg/L 2
In-line coagulation, ferric chloride mg/L 50

MF/UF Filtration
Filter type MF/UF, pressured flow
Product Skid Mounted
Capacity per skid gym 0
Number of skids 2
Flux gpfd 65
Trans-membrane pressure psi 25
Backwash frequency h 24

Clean-in-place

Citric/sodium hypochlorite

Chlorine Contact Tank (CCT) and product water pump station wet well

CCT resident time min 45

Tank volume gallon 13,815

Break tank type Bolted steel glass lined

Disinfection

Disinfectant 12% sodium hypochlorite

Avg. dose mg/I 2

Residual mg/L 1

Waste Stream

Flow rate gpm 18

Decanting Inclined plate settle

Sludge concentration % 3

Sludge disposal Sludge drying lagoon
Product Storage Reservoir

Storage time h 12

Storage volume gallon 221,040

Storage tank type Bolted steel glass lined
Product Water Pump Station

Capacity gpm 307

TDH ft 277

Drive Type Constant speed

Pumping power hp 30

Number of pump # 2

Wet well

Source Water Diversion Wells

The source water intake will be provided by ten new water diversion wells located in vicinity of the
San Simeon Creek bed. One diversion well and one monitoring well will be located in the creek area
close to the Reservoir 3, three diversion wells and one monitoring well in the area close to the

3-24 %%}th

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

Reservoir 2, and six diversion wells and two monitoring wells in the area close to Reservoir 1. Each
well would have production capacity of 400 gpm with ten wells totaling 4,000 gpm. The diversion
wells would be 24-indiameter and 35 ft. deep. The wells will be constructed of stainless steel and
furnished with well pumps and electric motor mounted on a concrete pad.

Source Water Conveyance Piping

The source water conveyance piping system would consist of Water Diversion Pipeline segment and
WTP Feed Water Pipeline segment. The Water Diversion Pipeline segment will connect water
diversion wells with the three storage reservoirs. The WTP Feed Water Pipeline segment would
connect the proposed WTP with Water Diversion Pipeline segment to feed the plant with raw water.
Total length of the source water conveyance piping system is 16,120 ft. and will be constructed of
different pipes sizes. Recommended piping system diameters, lengths, pipe materials and other design
criteria for the Source Water Conveyance Piping System are shown in Table 3.2.2-5. The piping
alignments of the proposed source water conveyance piping system are shown in Figure 3.2.2-1.

Off-Stream Storage Reservoirs and Dams

The Off-Stream Storage would be provided by three reservoirs located within the side stream canyons
north of the creek. These reservoirs would be formed by rock-filled dams configured to generate the
required storage capacities. Basic layout of the three proposed reservoirs is shown in Figure 3.2.2-3.

Water Surface| Water Surface | Dam Depth
Area (ac) Elevation (ft) (ft)
Reservoir 1 22,6 220 100
Reservoir 2 10.2 170 o0

Reservoir 3 6.1 160 80

Figure 3.2.2-3  Off-Stream Storage Alternative Concept - Reservoirs and Dams

Each of the proposed storage reservoirs consists of rock-fill dam structure with seepage barrier
consisting of an upstream water impermeable concrete screen and below grade grouted line

M
mith 3-25

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

(water impermeable curtain), emergency spillway, water outlet, and water intake structure. Major
features of the reservoirs and associated facilities including the storage volumes, inundation areas,

dam dimension, seepage barriers, outlets, and spillways, as well as other key design criteria are

summarized in Table 3.2.2-6.

Table 3.2.2-6

Off-Stream Storage Alternative Concept — Dams and Reservoirs

Dam & Reservoir No. 1 100 22.6 753
Dam & Reservoir No. 2 90 11.47 307
Dam & Reservoir No. 3 80 6.06 162
Total volume provided 1,222

Inundation Area (AC) 22.6 11.47 6.06
Storage Vol (AF) 753 307 162
Height (ft) 100 90 80

Length (ft) 590 650 515
Side Slope (H:V) 2.0:1 2.0:1 2.0:1
Top Width (ft) 15 15 15

Base Width (ft) 415 375 335

Type Upstream concrete diaphragm with grouted line
Upstream Concrete Screen
Depth, ft 1 1 1
Top length, ft 590 650 515
Bottom Length, ft 130 75 225
Area, sf 80,498 72,952 66,188
Grout Line (below grade impermeable curtain)
Depth (ft) 75 67.5 60
Thickness (ft) 1.5 1.5 1.5
Length (ft) 590 650 515
[Spifways [ 0r [ 2 | 3 @ |
Type Open Channel/Trough
Width, ft 30 33 26
Length, ft 268 241 215
Area, sf 7,916 7,849 5,528
Thickness, ft 2 2 2

Type Trash rack box gate controlled, downstream free flow
Reservoir empting flow rate, cfs 127 52 27
Outlet pipe diameter, ft 4 3 2
Length 457 413 369

Type Three level intake with three pips encased in upstream concrete
diaphragm

Capacity, cfs (307 gpm) 0.685 0.685 0.685

Pipe diameter, inch 8 8 8

Pipe length ft 415 375 335

*Area at maximum water level

3-26

Mhith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

Water Treatment

The new WTP would be designed to produce potable water with a capacity of 307 gpm (estimated
based on the demand of 250 AF per year over a184 day summer season) and run for six months
during dry summer season. As shown in Figure 3.2.2-4, the main treatment process of the new WTP
include chemical pre-treatment, membrane filtration, filtrate break tank and intermediate pump
station, CCT and product water pump station.

MF/UF1
cl PWP
To Cambria
Cl FeCl ‘
ccT
MF/UF 2
S —
CCT - Chlorine Contact Tank IPT

CI - Chlorine

FeCl - Ferric Chloride

IPT - Inclined Place Thickener

MF / UF - Membrane Filtration

PWP - Product Water Pumps SDL
SDL - Sludge Drying Lagoons

Figure 3.2.2-4 WTP Process Flow Diagram

For the purpose of this report, it is assumed that the new WTP will be located on the CCSD land just
north of the existing percolation ponds operated by CCSD.

Chemical pre-treatment - It is expected that the chemical pretreatment will be deployed only
occasionally during events of elevated turbidity and algae contents in the WTP feed water.

Pre chlorination and coagulation with ferric chloride as a coagulant are assumed as the only
pre-treatment processes for the new WTP. Principal objectives of the proposed pretreatment are to
destabilize colloidal solids and to control algae and particulate content in the source water before
filtration.

Filtration - MF /UF is assumed as the main treatment process for the new WTP. With sub micron size
pores, the assumed MF /UF filtration produces superior product water quality compared to
conventional granular media filtration. In addition, the MF/UF requires minimum pretreatment and
occupies minimum space for the facility sitting. It provides a reliable removal of inorganic and organic

M
mith 3-27

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

particulates, colloidal particulate materials, pathogenic organics, bacteria and other particles from
surface waters.

The assumed MF /UF filtration would consist of hollow tube membrane bundles packed in membrane
modules and installed on two MF/UF skids. For the purpose of costing and facility sitting, this report
assumed two Model AP-4 units by Pall Corporation skids mounted and ready for installation packaged
units that are furnished with all accessories required for membrane cleaning. It is assumed that the
MF /UF filtrate will have enough residual pressure to transfer the filtrate flow into the CCT.

CCT and product water pumps - A lined steel CCT is assumed to be constructed to provide for product
water disinfection. The assumed CCT is sized for 45 minute contact time and would also function as a
wet well for the pump station. Two (one duty and one stand by) horizontal split case centrifugal
pumps each with a pumping capacity of 307 gpm are proposed to pump the product water from the
new WTP to the CCSD’s water distribution system.

Treatment Plant Site — The location of the proposed WTP is just north of the existing CCSD percolation
ponds, and would occupy an approximate area of 1.25 acres (See Figure 3.2.2-5). All process units
would be located in a common building with CCT/product water pump station installed outdoors.

——— Percholation Pond Boundary
—— Existing CCSD's Water Supply Pipeline System I
Access Road

g \ W Pumps

Figure 3.2.2-5 WTP Site Plan

M
3-28 mith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

Access - Treatment plant access will be from San Simeon Creek Road. The WTP access road alignment
is same as for the existing road connecting San Simeon Creek Road with secondary effluent
percolation ponds. There will be new on-site parking provided for the operators. The plant will be
manned during normal working hours and as needed to operate the plant and perform maintenance
and repairs.

Security - An eight (8) ft. tall chain-link security fence will be provided at the treatment plant and well
sites to protect the facilities. The treatment plant processes will be housed inside a building for added
security.

Buildings - Almost all of the WTP facilities would be constructed within an engineered prefabricated
metal building, reducing noise and visual impacts. The building would be 60 ft. wide, 120 ft. long and
30 ft. tall. The building can be designed and landscaped to blend with the outdoor environment and
provide security for facilities.

Utilities - Potable water, sanitary sewer and solid waste services will be required. Adequate new
power grid and communication lines will need to be available for operation the WTP, water diversion
wells and storage reservoirs.

Waste stream system — The new WTP plant waste stream will be generated by MF/UF backwashing. It
is assumed that the used filter back wash water will be collected and treated by inclined plate settler
to separate solids from water. The settled water would be recycled back through the proposed WTP,
and solids disposed in two drying lagoons, providing for a zero liquid discharge facility.

Other miscellaneous wastes -The other miscellaneous wastes include neutralized clean-in-place
solutions, instrumentation analyzer flows, rainwater collected in containment areas, and domestic
sanitary sewer from on-site rest room. These flows would be discharged to an on-site septic tank, or
the existing wastewater system at State Park.

The treatment plant and pump station would be designed for unmanned operation, However, minimal
staffing is assumed for regular working hours from 8:00 am to 5:00 pm.

Product Water Connection to Cambria Distribution System

The WTP Product Water Connection Pipeline would connect the proposed WTP with the existing
CCSD Water Supply Pipeline in San Simeon Creek Road. Alignment of the connecting pipeline would be
along the proposed WTP access road. The length of the connecting pipeline would be 1,600 ft. and
would be constructed using PVC pipes. Recommended piping system diameters, lengths, pipe
materials and other design criteria for the Product Water Connection Pipeline are shown in

Table 3.2.2-5, and the piping alignments in Figure 3.2.2-1.

3.2.2.5 Permitting Requirements

Implementation of this alternative would require obtaining approvals or permits from multiple
permitting institutions, including but not limited to:

=  SWRCB - to obtain written approval /permit for water diversion from San Simeon Creek.

=  DWR, Division of Safety of Dams (DSOD) - to obtain written approval /permit for construction
of the three dams and reservoirs.

CDM
mith 3-29

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

=  RWQCB - to address additional pumping requirements from the San Simeon Creek basin during
winter wet season.

=  CDPH - to address source and product water quality requirements and to approve the proposed
water treatment process.

= US Fish and Wildlife Service and California Department of Fish and Game Permits - Permits
[...]
= A product water pump station and a pipeline that will pump and convey SWRO product water
from the treatment plant to Cambria.

The existing Morro Bay SWRO treatment plant is located in Morro Bay, about 18.5 miles south of
Cambria. It was originally constructed in 1992 to provide water during a drought emergency. The
permit to construct and operate the original plant was expedited to include operation only during a
declared emergency but was later amended to include operation to ensure the City of Morro Bay met
water quality standards, routine replacement, and drought offset conditions.

The Morro Bay SWRO plant produces water from five seawater wells located along the Morro Bay
harbor. In its original configuration, the wells could supply 400 gpm of water to the potable water
distribution system.

After its completion in 1992, the plant was only operated for a few months before it was shut down
due to excessive operating costs. In 1995, the plant was brought online again to alleviate water
shortages during another drought. Currently, the plant is utilized to offset seasonal peaking and for
routine supply replacement, such as State Water Project outages, but is planned to be utilized more
regularly once ongoing iron fouling issues are resolved. The Morro Bay Shared SWRO water supply
alternative facilities are shown in Figure 3.2.3-1. This alternative will share facilities with the existing
facility as much as possible, with new or enlarged facilities constructed to allow the increase in
capacity for the system as detailed herein.

New beach wells would be required to provide additional seawater to the SWRO plant. They would be
constructed along the coast to the west of the plant site. A new pipeline from the beach wells east to
the SWRO plant site would be required. The existing SWRO building will not need to be expanded. The
CCSD portion of the SWRO facility will include new pumps, energy recovery devices, RO
vessels/membranes, piping, electrical, and controls. A new product water pump station in the SWRO
building and an off-site pipeline after SWRO treatment would also be required. After leaving the SWRO
building the product water pipeline would extend east on Atascadero Road until PCH. At this point, the
route of the pipeline would turn north in the PCH ROW and extend 18 miles to Cambria, where it
would connect to the existing potable water system. The RO concentrate pipeline would parallel the
existing concentrate pipeline to the power plant outfall where a new connection would be made.

CDM
3-34 mith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




b

Limit of Monterey Bay

National Marine Sanctuary . Distribution System

N\
N\

\

N\

Limit of CDFG Marine
Conservation Area
Reclassified to Cambria
Marine State Park

Limit of SMCA Area /

(White Rock State Marine
Conservation Area)

L =+/-18.3 Miles

e N
Legend

Existing Morrow Bay SWRO Treatment Plant
=+ = Coastal Zone Boundary
e Existing CCSD's Water Distribution Pipeline
Seawater Pipeline

Concentrate Return Pipeline

Product Water Pipeline
Existing SWRO Desalination Plant Expansion

CCSD's Potable Water

Product Water Pipeline/

\ [

Seawater Pipeline

\

- ’
Shared SW,RO
, Treatment

‘Plant

For more detail
see Figure 3.2.3-2

Seawater Beach Wells at
City of Morro Bay
Seawater Well Field

Concentrate Return Pipeline to

Mrge -

1inch = 12,000 feet

Technical Memorandum

® Seawater Beach Well
\_ J
Figure 3.2.3-1
N . Alternative Concept 3
0 6,000 12,000
B N oot Cambria Water SUpply Morro Bay Shared SWRO Overall System Layout

Ohith

rall.mxd  10/21/2013

schellerka  K:\51115_USACE-KansasCity\79392_CambriaDy 2311 ]



Section 3 e Tier Il Water Supply Alternative Concepts

3.2.3.2 Flows and Water Mass Balance

This alternative concept would provide a reliable supply of high quality drinking water to the Cambria
community during summer dry seasons and during drought year events. Based on the governed SOW,
the production capacity of this alternative is 250 AF over a period of 183 days during the dry season.
The facility components would be designed to parallel the existing Morro Bay SWRO that would allow
operational flexibility to run the system in 62.5 AF increments.

Due to the nature of how RO systems operate, an RO treatment unit typically has a fixed production
capacity. Therefore, the production rates of the facility will be primarily determined by the number of
RO units included in the design. For the purpose of this TV, it is assumed that the facility would
include four equally sized 0.11 MGD RO units and would operate at production capacities of 0.44 MGD.

It is assumed that the RO system would operate at 40 percent recovery. Table 3.2.3-1 summarizes the
source water (feed flow from intake), product water flow (RO permeate), and waste stream water
flow (RO concentrate for discharge) based on this range of recovery rates and anticipated average and
maximum production scenarios.

Table 3.2.3-1 Flow Rates

Description Units Capacity — 0.44 MGD Production
RO System Recovery % 40%

Feed Flow From Intake MGD 1.1

RO Permeate MGD 0.44

RO Concentrate for Discharge MGD 0.66

Source Water

The proposed source water for the Morro Bay Shared SWRO Alternative is seawater from beach wells
installed along the coast near the treatment plant. The source water flows extracted from the beach
wells would be approximately 621 AF during the dry season at the RO system recovery rates of
40percent.

Product Water Flow

The product water flow from the Morro Bay Shared SWRO Alternative WTP is 250 AF during six (6)
months of dry season.

Concentrate Return Flow

The volumes and flow rates of the brine generated by RO vary depending on the operation recovery
rates. In this TM the concentrate return flow is assumed to be in a range of 375 AF during the dry
season at the RO system recovery rate of 40 percent. The concentrate would be returned to the ocean
through a new connection to the existing power plant outfall.

3.2.3.3 Water Quality

Source water quality determines the selection and design of the pretreatment system, while product
water quality goals determine the selection and design of the pretreatment, RO desalination, and post
treatment systems. The source water quality assumptions and preliminary product water quality
goals for this alternative are provided in the following sections.

CcDMm
3-36 mith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Source Water

The source water of the SWRO plant is from the proposed beach wells installed in the permeable
sands along the coast near the treatment plant. Based on the existing Morro Bay SWRO, the assumed
water quality data for the source water are summarized in Table 3.2.3-2. The water quality data
referenced in the table were obtained from the pilot testing performed in 2002 to resolve the SWRO

Section 3 e Tier Il Water Supply Alternative Concepts

plant’s iron fouling problems (Kartinen & Martin, 2003). Shallow beach wells, typically with a depth of

about 50 ft., supply water to the SWRO plant. The static water level is about 10 to 15 below ground

surface (bgs).

Table 3.2.3-2  Water Quality Data for the Source Water

Description Units November 2002
Calcium mg/L 360
Magnesium mg/L 840
Sodium mg/L 6,000
Potassium mg/L 190
Chloride mg/L 13,000
Bicarbonate mg/L 210
Sulfate mg/L 1,700
Nitrate (as NO3) mg/L ND
TDS mg/L 22,000
pH pH Unit 7.5
Dissolved Iron mg/L N.D.
Total Iron mg/L 2.7
Manganese mg/L 2.3

As noted in the pilot testing paper, iron fouling has been a problem at the existing SWRO plant and will
need to be controlled as part of the shared facility.

Product Water

Similar to the other SWRO facilities, the preliminary product water quality goals are summarized in
Table 3.2.3-3. The parameters that impact selection and design of the RO desalination system are

identified in bold text. The parameters that impact selection and design of the post-treatment system

are identified in italic text.

Oiith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc

3-37



Section 3 e Tier Il Water Supply Alternative Concepts

Table 3.2.3-3  Product Water Quality Goals
Description Units Proposed Goals Regulatory Limit
TDS mg/L <250 from RO; <330 after post-treatment <500
Chloride mg/L <140° <250
Boron mg/L <1.0" <1.44
Bromide (if applicable for TTHM: <0.080
DBP control) me/L <05 HAAS: <0.060
Hardness mg/L as CaCO; 40-50 n/a
Alkalinity mg/L as CaCO3 40-60 n/a

. Match pH in distribution system (assumed to be
pH pH Unit approximately 8.0; confirm with CCSD) 6.5-8.5
Free Chlorine Residual me/L Match res!dual in distribution system (assumed to <4.0

be approximately 1.0)

Langlier Saturation Index LSI Unit > - 0.5 or add corrosion inhibitor Non-corrosive

Notes:

"These values are the recommended limits for water used to irrigate the majority of ornamental and garden plants in California.

3.2.3.4 Description of System Facilities

The Morro Bay Shared SWRO alternative consists of five key new facilities including beach wells,
source water pipeline, treatment plant, concentrate pipeline, product water pump station and pipeline

to Cambria.

System Design Criteria

The design criteria for each of the major new facilities, including intake, treatment plant, and product
water conveyance, as well as concentrate return, are provided in the following Table 3.2.3-4.

Description of each of the system components is provided in the subsequent sections.

Table 3.2.3-4

Design Criteria

Facility Units Criteria
Seawater Intake Facilities

Seawater Intake Type Beach Wells
Number of Wells # 3
Well Diameter in 12
Well Depth ft 60
Well Spacing ft 250-300
Well Production gpm 250
Well Pump TDH ft 141
Pump Horsepower Hp 15
Seawater Source Pipeline

Pipe Flow Rate gpm 769
Velocity fps 3.1
Diameter in 10
Length ft 4,900
Pipe Material Type PVC/HDPE
Seawater Treatment Plant

Days of Operation days 184

3-38

Shith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Table 3.2.3-4  Design Criteria

Section 3 e Tier Il Water Supply Alternative Concepts

Facility Units Criteria

Annual Plant Source Water AFY 625

Annual Plant Product Water AFY 250

Plant Product Water Capacity MGD 0.44

Plant Product Water Capacity gpd 442,080

Plant Product Water Capacity gpm 307

Seawater Pretreatment — Iron Removal

Process type oxidation/filtration
Capacity gpm 769

Oxidation type clorine
Dechlorination type sodium bisulfite (NaHSO3)
Filtration Filtronix Media Filter
SWRO Treatment Plant

Pretreatment — Particulate Removal

Type 1 micron Cartridge Filter
Number of Cartridge Filters ea 2

Capacity per Cartridge Filter gpm 576
Pretreatment — Chemical Pretreatment

ot (o
Antiscalant type Proprietary threshold inhibitor
SWRO

Skid Number # 4

Skid Capacity (each) gpm 192
Configuration Single pass/two stage
Membrane Elements size/type SWROSr-liwr;cmhbrane

RO Design Recovery % 40

Flux gfd 8
Capacity/permeate flow per skid gpm 77

RO Feed Pumps

RO Feed Pump Capacity gpm 77

Number of RO Feed Pumps ea 4

TDH psi 1000

Drive type VFD

Pump Horsepower Hp 75

Number of Pumps ea 4

Energy Recovery

Energy Recovery Device type Pressure exchange (PX) or Work exchanger
Efficiency % 95

RO Booster Pump Capacity gpm 115

RO Booster Pump Horsepower hp 5

Product Water Post Treatment/Stabilization

Oiith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc

3-39



Section 3 e Tier Il Water Supply Alternative Concepts

Table 3.2.3-4  Design Criteria

Facility Units Criteria

pH and Alkalinity Adjustment CO,
Remineralization CaCO; Contactor
Disinfection

Primary Disinfectant type UV light

Virus Inactivation and Residual type Sodium hypochlorite (NaOCl)
Concentrate Return

Concentrate Flow Rate gpm 462
Concentrate Flow Rate gpd 664,050
Driving Pressure psi (RO concentrate residual pressure)
Pipe Flow Velocity fps 3.0

Pipe Diameter in 8

Pipe Length ft 3,600

Pipe Material type PVvC
Product Water Pump Station

Pump Capacity gpm 307

TDH ft 507

Drive type constant speed
Horsepower Hp 150
Number of Pumps ea 2

Pump type horizontal split case

Product Water Pipeline

Pipe Flow Rate gpm 307
Velocity fps 3.5
Diameter in 6
Length ft/miles 97,680/18.5
Pipe Material type steel/HDPE

Source Water Intake

The source water intake would be provided by the construction of three new beach wells similar to
the existing beach wells. The additional new wells would be spaced approximately 250-300 ft. apart to
reduce potential drawdown impacts between wells and would be constructed along the Morro Bay
coast in Coleman Drive further southwest of the existing beach wells as shown in Figure 3.2.3-2. The
wells would be similar construction and depths to the existing beach wells.

Source Water Transmission

The source water is conveyed through an approximately one mile long, ten (10) inch diameter
pipeline from the beach wells to the existing Morro Bay SWRO treatment plant site. The pipeline
would be laid out in Coleman Drive and Atascadero Road (Figure 3.2.3-2).

CDM
3-40 mith

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc




Section 3 e Tier Il Water Supply Alternative Concepts

0 175 350 700
Feet
1inch = 700 feet

Plant
mm== Existing Power Plant Spent Cooling Water Canal
= & Concentrate Retum Pipeline
10" Seawater Plpeiine

A : e &° Product Waler Pipeiine to Cambria
kAL A R = L] @ Seawater Beach Well
AT > 0 L ke —

Figure 3.2.3-2  Alternative Concept 3 Seawater Intake SWRO Plant and Pipeline Connection Detail

Water Treatment

Similar to the other SWRO projects described in this document, pretreatment refers to the treatment
process upstream of the desalination system, which filters and conditions the water to prevent rapid
clogging and fouling of the RO membranes in the desalination process. In addition to complying with
regulatory and RO membrane warranty requirements, the following typical pretreatment water
quality goals should be reached by the pretreatment facilities:

= Turbidity of 0.1 NTU or less,

= TOC concentration of 2.0 mg/L or less,
= SDI goal of 4.0 SDI15 units or less, and
= [ron concentrations 0.05 mg/L or less.

In general, Pacific Ocean water has good quality and is easy to pre-treat and desalinate. The source
water quality of the beach wells is usually low in turbidity, SDI, and TOC compared with open ocean
intake. The most remaining foulants (e.g., sand and suspended scaling minerals) are expected to be
removed by the wells screens and cartridge filters or sequestered by the antiscalant chemical before
RO desalination. The minimal pretreatment process is assumed for the new SWRO plant with optional
chemical injections and cartridge filters. Iron pretreatment will be provided since it was required for
the existing Morro Bay SWRO plant. Process schematic of the pretreatment process and the
subsequent RO desalination and post treatment process is similar to the schematic shown in

Figure 3.2.1-2 from Shamel Park Seawater Concept.

M
mith 3-41

C:\cdmxm\coynewl\d1423733\Cambria Water Supply Alternatives Engineering TM Revision2 .doc



Section 3 e Tier Il Water Supply Alternative Concepts

Positive displacement pumps typically provide high operating efficiencies and are limited to
membrane unit capacities of approximately 1.0 MGD or less for high-pressure seawater applications.
Positive displacement pumps are recommended for the SWRO plant for their LE usage and stable
operation during potential seasonal variations in source water salinity. Four high efficiency pumps
and motors with capacity of 77 gpm are assumed for this project. The remainder of the feed water
would be pumped with the ERD’s and associated booster pumps.

The new SWRO treatment plant is sized for a product water capacity of 307 gpm and would run for
six months during the dry summer season. The desalination process utilizes a single-stage single-pass
configuration for the SWRO membranes that typically has the lowest equipment cost and energy use.